



MHSC reserves the right to make changes in design, materials, specifications, prices and discontinue colors and products at any time, without notice.

Aspen Woodburning Stove

Model 1920

Aspen Woodburning Stove Model 1920 (continued)

Item Description	Part Number
1. Top	See Chart Pg. 28
2. Right Side	See Chart Pg. 28
3. Secondary Air Channel, Right	30000606
4. Left Side	See Chart Pg. 28
5. Secondary Air Channel, Left	30000607
6. Secondary Air Tube	30000368
7. Bottom	30000343
8. Bottom, Inner	30000346
9. Ashlip	See Chart Pg. 28
10. Ashpan	30000363
11. Thermostat Cover	30000371
12. Back	30000347
13. Fireback	30000358
14. Leg (4)	See Chart Pg. 28
15. Leg Bolt, 3/8"-16x1" hex bolt (4)	1201432
16. 3/8" Flat Washer (4)	1202488
17. Primary Air Plate	30000356
18. Grate, Wood	30000604
19. Firebrick (10)	1601103
20. Flue Cover	See Chart Pg. 28
21. 5/16" Adhesive Gasket	1203591
22. Front	See Chart Pg. 28
23. Door	See Chart Pg. 28
24. Primary Air Flap	30000370
25. Door Handle Catch	30000365
26. Wooden Handle	30000366
27. Door Handle Shaft	30000364
28. Door Pin, Long	1600416

Item Description	Part Number
29. Glass Gasket, horizontal (8¼")	30000382
30. Glass Gasket, vertical (2)	30000383
31. Glass Panel	30000362
32. Glass Retainer (2)	30000474
33. Glass Clips (2)	1601394.
34. Door Manifold	30000357
35. Flue Collar	See Chart Pg. 28
36. Friction Spring	1201846
37. Primary Thermostat Assembly	30000503
38. 1/4" Flat Washer, Zinc (10)	1202474
39. 1/4-20x5/8" Hex Screw (2)	1201372
40. 1/4-20x1¼" Flt Hd Phillips Screw	1200811
41. 1/4-20x3/4" Flat Hd Phillip Screw (6)	1200881
42. Ball Chain, Thermostat	1201960
43. 10-20x1/4" Plain Truss Head Screw (5)	1200996
44. 1/4-20x5/8" Round Hd Phillips Screw (2)	1200896
45. 1/4-20x3/8" Round Hd Philips Screw (2)	1200894
46. 1/4 Flat Washer (4)	1202475
47. 7/16" Round Gasket (9.3ft.)	7000910
48. 10-24x3/8" Round Hd Slotted Screw (6)	1200983
49. 3/16"x1" Roll Pin	1201833
50. 1/4-20x1" Hex Head Screw (8)	1201326
51. Gasket, Flat w/adhesive (3 ft.)	30000504
52. 1/4-20x3/8" Pan Hd Phillips Screw	1201053
53. Deflector Rib	30000597
54. Bottom Heat Shield	30000384
55. Handle, Screw Pan head Phillips	1200986
56. Washer, Flat #10 .218 id x .5 od	1202423
57. Rear Heat Shield	30000385
58. Spacer HS 1 25 NI (not shown)	1601755

Shell Enamel Parts - Aspen

Part Name	Classic	Ebony	Forest Green	Suede Brown	Vermont Classic Green	Bordeaux
Top III	30001654	30001660	30001661	30002588	30003167	30004007
Left Side II	30001656	30001664	30001665	30002591	30003170	30004010
Right Side II	30001655	30001662	30001663	30002590	30003169	30004009
Flue Collar	30000353	30000483	30000492	30002589	30003168	30004008
Flue Cover	30000351	30000481	30000490	30002585	30003164	30004004
Front	30000348	30000478	30000487	30002586	30003165	30004005
Ashlip	30000352	30000482	30000491	30002593	30003172	30004012
Door	30000350	30000480	30000489	30002587	30003166	30004006
Leg Set of Four	30000502	30000539	30000540	30002594	30003173	30004013
Single Leg	30000360	30000484	30000493	30002592	30003171	30004011